saronas. FCC RF Test Report Report No. : FG402403U

Software Version: 23.06.1602

FR1 N78 MIMO-Ant 3+Ant 7

Transmitter Conducted Output Power And EIRP, (GT- Lc)=-2.01dBi

Bang SCS BandWidih  Arfen (I;llrlig) e R Pov'vAe’\rl(Td?’Bm) PowAel\rlZ(-j?Bm) P%wgrlzg Eerg) (Eg?n?) E({E)P
77 30 20 630668 3460.02 CP-OFDM QPSK 1@1 21.36 21.94 24.67 22,66 0.1845
77 30 20 630668 3460.02 CP-OFDM 16 QAM 1@1 20.69 21.37 24.05 22.04 0.1601
77 30 20 630668 3460.02 CP-OFDM 64 QAM @1 19.38 19.90 22.66 20.65 0.1161
77 30 20 633334  3500.01 CP-OFDM QPSK l@1 21.66 22.03 24.86 22.85 0.1927
77 30 20 633334  3500.01 CP-OFDM 16 QAM 1@1 21.17 21.35 24.27 22,26  0.1683
77 30 20 633334  3500.01 CP-OFDM 64 QAM 1@1 19.77 20.10 22.95 20.94 0.1241
77 30 20 636000 3540 CP-OFDM QPSK 1@1 22.69 22.63 25.67 23.66  0.2323
77 30 20 636000 3540 CP-OFDM 16 QAM @1 22.06 21.45 24.78 22,77 0.1891
77 30 20 636000 3540 CP-OFDM 64 QAM 1@1 20.67 20.17 23.44 21.43 0.1389
77 30 30 631000 3465 CP-OFDM QPSK 1@1 21.51 22.02 24.78 22,77 0.1894
77 30 30 631000 3465 CP-OFDM 16 QAM l@1 20.88 21.65 24.29 22.28 0.1691
77 30 30 631000 3465 CP-OFDM 64 QAM l@1 19.49 20.09 22.81 20.80 0.1202
77 30 30 633334  3500.01 CP-OFDM QPSK 1@1 21.75 22.14 24.96 22,95 0.1972
77 30 30 633334  3500.01 CP-OFDM 16 QAM 1@1 21.10 21.62 24.38 22.37 0.1725
77 30 30 633334  3500.01 CP-OFDM 64 QAM 1@1 19.77 20.15 22.97 20.96  0.1249
77 30 30 635666 3534.99 CP-OFDM QPSK 1@1 22.10 22.18 25.15 23.14  0.2061
77 30 30 635666 3534.99 CP-OFDM 16 QAM 1@1 21.49 21.68 24.60 2259 0.1814
77 30 30 635666 3534.99 CP-OFDM 64 QAM 1@1 20.21 20.22 23.23 21.22  0.1323
77 30 40 631334 3470.01 CP-OFDM QPSK 1@1 21.41 22.23 24.85 22.84 0.1923
77 30 40 631334 3470.01 CP-OFDM 16 QAM 1@1 20.87 21.65 24.29 22.28 0.1690
77 30 40 631334  3470.01 CP-OFDM 64 QAM 1@1 19.41 20.20 22.83 20.82  0.1209
77 30 40 633334  3500.01 CP-OFDM QPSK 1@1 21.75 22.34 25.07 23.06 0.2021
77 30 40 633334 3500.01 CP-OFDM 16 QAM 1@1 21.28 21.50 24.40 2239 0.1734
77 30 40 633334  3500.01 CP-OFDM 64 QAM 1@1 19.86 20.30 23.10 21.09 0.1284
77 30 40 635332 3529.98 CP-OFDM QPSK 1@1 22.08 22.18 25.14 23.13  0.2056
77 30 40 635332 3529.98 CP-OFDM 16 QAM 1@1 21.63 21.45 24.55 22,54  0.1795
77 30 40 635332 3529.98 CP-OFDM 64 QAM l@1 20.20 20.15 23.19 21.18 0.1311
77 30 50 631668 3475.02 CP-OFDM QPSK 1@1 21.25 21.87 24.58 22,57 0.1808
77 30 50 631668 3475.02 CP-OFDM 16 QAM 1@1 20.51 21.35 23.96 21.95 0.1567
77 30 50 631668 3475.02 CP-OFDM 64 QAM 1@1 19.27 19.86 22.59 20.58 0.1142
77 30 50 633334  3500.01 CP-OFDM QPSK 1@1 21.85 21.84 24.86 22.85 0.1925
77 30 50 633334 3500.01 CP-OFDM 16 QAM l@1 21.20 21.37 24.30 2229 0.1693
77 30 50 633334  3500.01 CP-OFDM 64 QAM 1@1 19.80 19.88 22.85 20.84 0.1214
77 30 50 635000 3525 CP-OFDM QPSK 1@1 22.26 21.90 25.09 23.08 0.2034
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77 30 50 635000 3525 CP-OFDM 16 QAM 1@1 21.78 21.36 24.59 22,58 0.1809
77 30 50 635000 3525 CP-OFDM 64 QAM 1@1 20.41 19.91 23.18 21.17  0.1308
77 30 60 632000 3480 CP-OFDM QPSK @1 21.37 21.91 24.66 22.65 0.1840
77 30 60 632000 3480 CP-OFDM 16 QAM @1 20.58 21.40 24.02 22.01 0.1588
77 30 60 632000 3480 CP-OFDM 64 QAM 1@1 19.36 19.93 22.66 20.65 0.1163
77 30 60 633334  3500.01 CP-OFDM QPSK 1@1 21.84 21.89 24.88 22.87 0.1934
77 30 60 633334 3500.01 CP-OFDM 16 QAM @1 21.14 21.30 24.23 22.22 0.1668
77 30 60 633334 3500.01 CP-OFDM 64 QAM @1 19.92 19.83 22.89 20.88 0.1223
77 30 60 634666 3519.99 CP-OFDM QPSK 1@1 21.75 22.04 24.91 22,90 0.1949
77 30 60 634666 3519.99 CP-OFDM 16 QAM 1@1 21.11 21.45 24.29 22,28 0.1692
77 30 60 634666 3519.99 CP-OFDM 64 QAM l@1 19.77 20.06 22.93 20.92 0.1235
77 30 70 632334 3485.01 CP-OFDM QPSK l@1 21.15 21.85 24.52 2251 0.1784
77 30 70 632334  3485.01 CP-OFDM 16 QAM 1@1 20.50 21.28 23.92 21.91 0.1552
77 30 70 632334  3485.01 CP-OFDM 64 QAM 1@1 19.24 19.85 22.57 20.56  0.1137
77 30 70 633334 3500.01 CP-OFDM QPSK l@1 21.33 21.87 24.62 22.61 0.1823
77 30 70 633334 3500.01 CP-OFDM 16 QAM l@1 20.76 21.15 23.97 2196 0.1570
77 30 70 633334  3500.01 CP-OFDM 64 QAM 1@1 19.36 19.81 22.60 20.59 0.1146
77 30 70 634332 3514.98 CP-OFDM QPSK 1@1 21.75 21.91 24.84 22.83 0.1919
77 30 70 634332 3514.98 CP-OFDM 16 QAM l@1 20.97 21.36 24.18 22.17 0.1648
77 30 70 634332 3514.98 CP-OFDM 64 QAM l@1 19.66 19.93 22.81 20.80 0.1202
77 30 80 632668 3490.02 CP-OFDM QPSK 1@1 21.08 21.92 24.53 2252 0.1787
77 30 80 632668 3490.02 CP-OFDM 16 QAM 1@1 20.58 21.09 23.85 21.84 0.1529
77 30 80 632668 3490.02 CP-OFDM 64 QAM 1@1 19.10 19.86 2251 2050 0.1121
77 30 80 633334  3500.01 CP-OFDM QPSK 1@1 20.86 21.84 24.39 22.38 0.1729
77 30 80 633334  3500.01 CP-OFDM 16 QAM 1@1 20.38 21.07 23.75 21.74  0.1492
77 30 80 633334  3500.01 CP-OFDM 64 QAM 1@1 18.90 19.82 22.39 20.38  0.1093
77 30 80 634000 3510 CP-OFDM QPSK 1@1 21.95 21.84 24.91 2290 0.1948
77 30 80 634000 3510 CP-OFDM 16 QAM l@1 21.14 21.20 24.18 22.17 0.1648
77 30 80 634000 3510 CP-OFDM 64 QAM 1@1 19.94 19.88 22.92 20.91 0.1233
77 30 90 633000 3495 CP-OFDM QPSK 1@1 21.03 21.90 24.50 2249 0.1773
77 30 90 633000 3495 CP-OFDM 16 QAM 1@1 20.53 21.09 23.83 21.82  0.1520
77 30 90 633000 3495 CP-OFDM 64 QAM 1@1 19.06 19.87 22.49 20.48 0.1118
77 30 90 633334  3500.01 CP-OFDM QPSK 1@1 20.69 21.85 24.32 22.31 0.1702
77 30 90 633334  3500.01 CP-OFDM 16 QAM 1@1 20.18 21.08 23.66 21.65 0.1463
77 30 90 633334  3500.01 CP-OFDM 64 QAM 1@1 18.74 19.80 22.31 20.30 0.1072
77 30 90 633666 3504.99 CP-OFDM QPSK 1@1 20.84 21.87 24.40 2239 0.1732
77 30 90 633666 3504.99 CP-OFDM 16 QAM 1@1 20.31 21.11 23.74 21.73  0.1489
77 30 90 633666 3504.99 CP-OFDM 64 QAM 1@1 18.92 19.85 22.42 20.41  0.1099
77 30 100 633334  3500.01 CP-OFDM QPSK 137@68 21.72 21.62 24.68 22.67 0.1850
77 30 100 633334 3500.01 CP-OFDM QPSK l@1 21.02 21.85 24.47 22.46  0.1760
77 30 100 633334  3500.01 CP-OFDM QPSK 1@271 21.31 21.30 24.32 22.31 0.1700
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77 30 100 633334  3500.01 CP-OFDM 16 QAM 137@68 21.28 21.08 24.19 22,18 0.1653
77 30 100 633334  3500.01 CP-OFDM 16 QAM 1@1 20.57 21.17 23.89 21.88 0.1542
77 30 100 633334 3500.01 CP-OFDM 16 QAM 1@271 20.75 20.57 23.67 21.66 0.1466
77 30 100 633334 3500.01 CP-OFDM 64 QAM 137@68 19.73 19.63 22.69 20.68 0.1170
77 30 100 633334  3500.01 CP-OFDM 64 QAM 1@1 19.01 19.91 22.49 20.48 0.1118
77 30 100 633334  3500.01 CP-OFDM 64 QAM 1@271 19.29 19.28 22.30 20.29 0.1068
77 30 100 633334 3500.01 CP-OFDM 256 QAM 137@68 16.79 16.63 19.72 17.71  0.0590
77 30 100 633334 3500.01 CP-OFDM 256 QAM @1 16.15 16.73 19.46 17.45 0.0556
77 30 100 633334 3500.01 CP-OFDM 256 QAM 1@271 16.48 16.30 19.40 17.39  0.0548
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FR1 N77 MIMO-Ant 3

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)
78 30 20 633334  3500.01 nggf("\" 51@0 00044  PASS NV
78 30 20 633334  3500.01 CFSSEEM 51@0  -0.0063  PASS LV
78 30 20 633334  3500.01 C'ZSEEM 51@0  -0.0038  PASS HV
78 30 20 633334  3500.01 CZ‘S&EM 51@0 00069  PASS -30C
78 30 20 633334  3500.01 CZ‘S&EM 51@0 00052  PASS 20C
78 30 20 633334  3500.01 C'ZSEEM 51@0  -0.0041  PASS -10C
78 30 20 633334  3500.01 C'ZSEEM 51@0  -0.0028  PASS e
78 30 20 633334  3500.01 CZ‘S&EM 51@0 00034  PASS 101
78 30 20 633334  3500.01 CZ‘S&EM 51@0 00041  PASS 20°C
78 30 20 633334  3500.01 CgSgEM 51@0  -0.0025  PASS 30C
78 30 20 633334  3500.01 CgSgEM 51@0  -0.0056  PASS 40°C
78 30 20 633334  3500.01 CFSSQEM 51@0  0.0063  PASS 501C
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Peak to Average Ratio

NR SCS Bandwidth

Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
78 30 20 633334 3500.01 CP-OFDM 51@0 7.26 13 PASS
QPSK
78 30 20 633334 3500.01 CP-OFDM 1@0 7.77 13 PASS
QPSK
CP-OFDM
78 30 20 633334 3500.01 16 QAM 51@0 7.34 13 PASS
CP-OFDM
78 30 20 633334 3500.01 16 QAM 1@0 8.67 13 PASS
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N78(20M)_CP- N78(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Afen 08 TigRFBust G e 35 Trig. RF Burst
¥ G: C 4 Gan Low

Average Power

N78(20M)_CP-OFDM_16 N78(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH QAM_Edge_1RB_Left_ Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
78 30 50 633334  3500.01 C';S;'EM 133@0 47.435 49.23
78 30 50 633334 350001 Cfé%':A[h’AM 133@0 47.349 49.3
78 30 50 633334 350001 CGFZ%FA[“’AM 133@0 47.538 49.46
78 30 50 633334  3500.01 %';éogm" 133@0 47.326 49.05
78 30 70 633334 350001 C%‘S&EM 189@0 67.382 69.82
78 30 70 633334  3500.01 CE%Z?AM 189@0 67.362 69.75
78 30 70 633334  3500.01 C&%’Z‘iﬂ'\" 189@0 67.44 69.71
78 30 70 633334  3500.01 széo(gm" 189@0 67.521 69.84
78 30 90 633334  3500.01 C%‘S&EM 245@0 87.64 90.29
78 30 90 633334  3500.01 CE%Z?AM 245@0 87.38 90.32
78 30 90 633334  3500.01 C&%’Z‘iﬂ'\" 245@0 87.338 90.28
78 30 90 633334  3500.01 ngéogm" 245@0 87.448 90.21
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N78(50M)_CP- N78(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 20.50 8 Ref Lyl Offset 20.50 8
Scale/Div 10.0 B Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.50001 GHz #Video BW 1.6000 MHz" Span 100 MHz |l Center 350001 GHz #Video BW 1.6000 MHz" Span 100 MHz
#Res BW 510.00 kHz Sweep 1,00 ms (1001 pis) [ #Res BW 510.00 kHz Sweep 1,00 ms (1001 pis)|

2 2

Ocaupied Bandwidth Ocaupied Bandwidth
Total Pawer Total Pawer

N78(50M)_CP-OFDM_64 N78(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

gt

Ocaiped W Ocaiped W

KEYSIGHT ‘HW‘I o L] Freg He KEYSIGHT \nw\l
upin uplr

RLT g [0l C ‘ e RLT o=

Ref Lyl Offset 20.50 8 Ref Lyl Offset 20.50 8
Ref Value 30.00 dBm /Div 10.0 .00 dBm

LT A
L ol

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Center 3.50001 GHz #Video BW 1.6000 MHz" Span 100 MHz |l Center 350001 GHz #Video BW 1.6000 MHz"
#Res BW 510.00 kHz Sweep 1,00 ms (1001 pis) [ #Res BW 510.00 kHz

2 Matrics 2

Ocaupied Bandwidth Ocaupied Bandwidth
Total Pawer Total Pawer
08 Power : OBW Powes

xdB dB Bandwi xdB
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N78(70M)_CP- N78(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 20.50 8
Ref Vall 0 dBm

#ideo BW 2.4000 MHz" Span 140 MHz] 3.5000 #ideo BW 2.4000 MHz"
Sweep 1,00 ms (1001 pis) 0

Total Paver Total Paver

N Power

N78(70M)_CP-OFDM_64 N78(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

=l =
KEYSIGHT it @ 2 KEYSIGHT ot R 500 @  [TaFres fum
= of ol C i

an o
Froq k- Int # Gan Low

#ideo BW 2.4000 MHz" [Center 3.50001 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00ms (1001 pts) [l #Res BW 750.00 khiz Sweep 1,00 ms (1001 pis)

2Matics
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Total Pawer

Total Paver
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N78(90M)_CP- N78(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 20.50 8 Ref Lyl Offset 20.50 8
Scale/Div 10.0 B Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

[Center 3.50001 GHz #Video BW 3.0000 MHz" Span 180 MHz Jlll Center 3.50001 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00ms (1001 pis) il #Res BW 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth Ocaupied Bandwidth

Total Paver Total Paver

N78(90M)_CP-OFDM_64 N78(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
e

KEYSIGHT Iout Input Z 5 &8 Freg He KEYSIGHT It
RLT e 0PI : 5 |t RLT e 0PI

Ref Lyl Offset 20.50 8 Ref Lyl Offset 20.50 8
Ref Value 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 180 M) 3.5000 #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00ms (1001 pis) S #Re Sweep 1,00 ms (1001 pis)

Total Paver Total Paver

0B Power > OBW Powes
xdB dB Baninid 9021 M xdB
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 30 50 631668  3475.02 CF(’Q‘S;?M 1@0  seegraph
78 30 50 631668  3475.02 C'ESEEM 1@0 seegraph  PASS
78 30 50 631668  3475.02 C'BSEEM 1@0 seegraph  PASS
78 30 50 631668 347502 . %’Z?AM 1@0  seegraph
78 30 50 631668  3475.02 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
78 30 50 631668  3475.02 C1P6— %i?wM 1@0 seegraph  PASS
78 30 50 633334 350001 C%‘SEEM 1@0  seegraph
78 30 50 633334  3500.01 CPQ'S;?M 1@0 seegraph  PASS
78 30 50 633334 3500.01 CF(SS;? M 1@0  seegraph  PASS
78 30 50 633334 350001 Oy %’Z?AM 1@0  seegraph
78 30 50 633334  3500.01 Cng %'Z',D\AM 1@0 seegraph  PASS
78 30 50 633334 350001 O %’Z?AM 1@0  seegraph  PASS
78 30 50 635000 3525.0 CFSSQEM 1@0 see graph
78 30 50 635000 3525.0 C%SEEM 1@0 seegraph  PASS
78 30 50 635000 3525.0 CF(’?'SEEM 1@0  seegraph  PASS
78 30 50 635000 3525.0 Cng %'Z',D\AM 1@0 see graph
78 30 50 635000 250 %’Z?AM 1@0  seegraph  PASS
78 30 50 635000 3525.0 clpﬁ- %'Rl"" 1@0 seegraph  PASS
78 30 70 632334  3485.01 CFSSEEM 1@0  seegraph
78 30 70 632334 3485.01 CFSSEEM 1@0 seegraph  PASS
78 30 70 632334  3485.01 CFSSEEM 1@0 seegraph  PASS
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78 30 70 632334 348501 Oy %’Z?MM 1@0  seegraph
78 30 70 632334  3485.01 01'36' %i?wM 1@0 seegraph  PASS
78 30 70 632334 348501 O %'Z?AM 1@0  seegraph  PASS
78 30 70 633334 350001 C'ESEEM 1@0  seegraph
78 30 70 633334 350001 CF(’Q‘S;?M 1@0  seegraph  PASS
78 30 70 633334  3500.01 C%'SEEM 1@0 seegraph  PASS
78 30 70 633334 350001 Oy %’Z?AM 1@0 see graph
78 30 70 633334  3500.01 C1P6— %i?wM 1@0 seegraph  PASS
78 30 70 633334  3500.01 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
78 30 70 634332  3514.98 CF(SS;? M 1@0 see graph
78 30 70 634332  3514.98 C%'SEEM 1@0 seegraph  PASS
78 30 70 634332  3514.98 nggl'f M 1@0 seegraph  PASS
78 30 70 634332 351498 O %’ZE,’WM 1@0  seegraph
78 30 70 634332 351498 O %’ZE,’\AM 1@0  seegraph  PASS
78 30 70 634332  3514.98 Cng %'Rl"" 1@0 seegraph  PASS
78 30 90 633000 3495.0 CFSS;E’M 1@0  seegraph
78 30 90 633000 3495.0 CFSSQEM 1@0  seegraph  PASS
78 30 90 633000 3495.0 CFSS;E’M 1@0  seegraph  PASS
78 30 90 633000 50 7 %Z?AM 1@0 see graph
78 30 90 633000 3495.0 clpﬁ- %'Rl"" 1@0 seegraph  PASS
78 30 90 633000 aaos0 %’ZRAM 1@0  seegraph  PASS
78 30 90 633334  3500.01 CFSSEEM 1@0 see graph
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78 30 90 633334  3500.01 C'gSgEM 1@0 seegraph  PASS
78 30 90 633334  3500.01 C'BSEEM 1@0 seegraph  PASS
78 30 90 633334 350001 O %’;?WM 1@0  seegraph

78 30 90 633334  3500.01 01'36' %i?wM 1@0 seegraph  PASS
78 30 90 633334 350001 O %’;?WM 1@0  seegraph  PASS
78 30 90 633666  3504.99 C%SEEM 1@0  seegraph

78 30 90 633666  3504.99 CPQ'S;'Z M 1@0  seegraph  PASS
78 30 90 633666  3504.99 CF(SS;? M 1@0  seegraph  PASS
78 30 90 633666 350499 O~ %’Z?AM 1@0  seegraph

78 30 90 633666  3504.99 C1P6— %’Z?MM 1@0 seegraph  PASS
78 30 90 633666  3504.99 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
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N78(50M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

KEYSIGHT it c Power (RS |
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Video BW 3.0 MHZ' Stop 20.000 GHz

Swesp 347 ms (40001 ps)]

N78(50M)_CP-OFDM_16
QAM_Edge 1RB_Left Low CH
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|
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 30 50 631668 347502  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
78 30 50 6366 347502 O 1@0  seegraph  PASS
78 30 50 631668  3475.02 C%gg?"" 133@0  seegraph  PASS
CP-OFDM
78 30 50 631668 347502 O 133@0  seegraph  PASS
78 30 50 635000 35250  CPOFDM 15130 seegraph  PASS
QPSK
CP-OFDM
78 30 50 635000 3525.0 6 on 1@132  seegraph  PASS
78 30 50 635000 3525.0 CF(SS;? M 133@0  seegraph  PASS
CP-OFDM
78 30 50 635000 3525.0 6 oA 133@0  seegraph  PASS
78 30 70 632334 348501  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
78 30 70 632334  aassor GO0 1@0  seegraph  PASS
78 30 70 632334 3485.01 CF(SS;? M 180@0  seegraph  PASS
CP-OFDM
78 30 70 63233 348501 O 189@0  seegraph  PASS
78 30 70 634332 3514.98 CF(’?'SEEM 1@188  seegraph  PASS
CP-OFDM
78 30 70 634332 3514.98 16 QAM 1@188 see graph PASS
78 30 70 634332  3514.98 CFSSQEM 189@0  seegraph  PASS
CP-OFDM
78 30 70 634332 351498 O 189@0  seegraph  PASS
78 30 90 633000 34950  CP-OFDM 1@0  seegraph  PASS
QPSK
CP-OFDM
78 30 90 633000 3495.0 16 QAM 1@0 see graph PASS
78 30 90 633000 3495.0 CFSSEEM 245@0  seegraph  PASS
CP-OFDM
78 30 90 633000 3495.0 6 onm 245@0  seegraph  PASS
78 30 90 633666  3504.99 CF(’?'SEEM 1@244  seegraph  PASS
CP-OFDM
78 30 90 633666 3504.99 16 QAM 1l@244 see graph PASS
78 30 90 633666  3504.99 CFSSEEM 245@0  seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 A6-23 of 30
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CP-OFDM
78 30 90 633666 3504.99 16 QAM 245@0 see graph PASS
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Software Version: 23.06.1602

FR1 N78 MIMO-Ant7

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

78 30 20 633334  3500.01 nggf("\" 51@0 00052  PASS NV

78 30 20 633334  3500.01 CZ‘S&EM 51@0  0.0063  PASS LV

78 30 20 633334  3500.01 C'ZSEEM 51@0  -0.0041  PASS HV

78 30 20 633334  3500.01 C'ZSEEM 51@0  -0.0055  PASS -30C

78 30 20 633334  3500.01 CZ‘S&EM 51@0 00069  PASS -20C

78 30 20 633334  3500.01 CZ‘S&EM 51@0 00034  PASS -10C

78 30 20 633334  3500.01 C'ZSEEM 51@0  -0.0048  PASS 0

78 30 20 633334  3500.01 C'ZSEEM 51@0  -0.0069  PASS 101

78 30 20 633334  3500.01 CFSSQEM 51@0 00074  PASS 20C

78 30 20 633334  3500.01 CFSSQEM 51@0  -0.0063  PASS 30C

78 30 20 633334  3500.01 CgSgEM 51@0 00053  PASS 40°C

78 30 20 633334  3500.01 CgSgEM 51@0  -0.0082  PASS 50°C
Sporton International Inc. (Kunshan) Page Number : A7-1 of 27
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Report No. : FG402403U

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
78 30 20 633334 3500.01 CP-OFDM 51@0 7.12 13 PASS
QPSK
78 30 20 633334 3500.01 CP-OFDM 1@0 7.84 13 PASS
QPSK
CP-OFDM
78 30 20 633334 3500.01 16 QAM 51@0 7.31 13 PASS
CP-OFDM
78 30 20 633334 3500.01 16 QAM 1@0 8.1 13 PASS
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
78 30 50 633334  3500.01 C';S;'EM 133@0 47.295 495
78 30 50 633334 350001 Cfé%':A[h’AM 133@0 47.453 49.07
78 30 50 633334 350001 CGFZ%FA[“’AM 133@0 47.54 49.31
78 30 50 633334  3500.01 %';éogm" 133@0 47.374 49.14
78 30 70 633334 350001 C%‘S&EM 189@0 67.53 69.66
78 30 70 633334  3500.01 CE%Z?AM 189@0 67.535 69.75
78 30 70 633334  3500.01 C&%’Z‘iﬂ'\" 189@0 67.388 69.84
78 30 70 633334  3500.01 széo(gm" 189@0 67.617 69.8
78 30 90 633334  3500.01 C%‘S&EM 245@0 87.363 90.43
78 30 90 633334  3500.01 CE%Z?AM 245@0 87.543 90.42
78 30 90 633334  3500.01 C&%’Z‘iﬂ'\" 245@0 87.388 90.28
78 30 90 633334  3500.01 ngéogm" 245@0 87.498 90.22
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
78 30 50 631668  3475.02 CF(’Q‘S;?M 1@0  seegraph
78 30 50 631668  3475.02 C'ESEEM 1@0 seegraph  PASS
78 30 50 631668  3475.02 C'BSEEM 1@0 seegraph  PASS
78 30 50 631668 347502 . %’Z?AM 1@0  seegraph
78 30 50 631668  3475.02 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
78 30 50 631668  3475.02 C1P6— %i?wM 1@0 seegraph  PASS
78 30 50 633334 350001 C%‘SEEM 1@0  seegraph
78 30 50 633334  3500.01 CPQ'S;?M 1@0 seegraph  PASS
78 30 50 633334 3500.01 CF(SS;? M 1@0  seegraph  PASS
78 30 50 633334 350001 Oy %’Z?AM 1@0  seegraph
78 30 50 633334  3500.01 Cng %'Z',D\AM 1@0 seegraph  PASS
78 30 50 633334 350001 O %’Z?AM 1@0  seegraph  PASS
78 30 50 635000 3525.0 CFSSQEM 1@0 see graph
78 30 50 635000 3525.0 C%SEEM 1@0 seegraph  PASS
78 30 50 635000 3525.0 CF(’?'SEEM 1@0  seegraph  PASS
78 30 50 635000 3525.0 Cng %'Z',D\AM 1@0 see graph
78 30 50 635000 250 %’Z?AM 1@0  seegraph  PASS
78 30 50 635000 3525.0 clpﬁ- %'Rl"" 1@0 seegraph  PASS
78 30 70 632334  3485.01 CFSSEEM 1@0  seegraph
78 30 70 632334 3485.01 CFSSEEM 1@0 seegraph  PASS
78 30 70 632334  3485.01 CFSSEEM 1@0 seegraph  PASS
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78 30 70 632334 348501 Oy %’Z?MM 1@0  seegraph
78 30 70 632334  3485.01 01'36' %i?wM 1@0 seegraph  PASS
78 30 70 632334 348501 O %'Z?AM 1@0  seegraph  PASS
78 30 70 633334 350001 C'ESEEM 1@0  seegraph
78 30 70 633334 350001 CF(’Q‘S;?M 1@0  seegraph  PASS
78 30 70 633334  3500.01 C%'SEEM 1@0 seegraph  PASS
78 30 70 633334 350001 Oy %’Z?AM 1@0 see graph
78 30 70 633334  3500.01 C1P6— %i?wM 1@0 seegraph  PASS
78 30 70 633334  3500.01 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
78 30 70 634332  3514.98 CF(SS;? M 1@0 see graph
78 30 70 634332  3514.98 C%'SEEM 1@0 seegraph  PASS
78 30 70 634332  3514.98 nggl'f M 1@0 seegraph  PASS
78 30 70 634332 351498 O %’ZE,’WM 1@0  seegraph
78 30 70 634332 351498 O %’ZE,’\AM 1@0  seegraph  PASS
78 30 70 634332  3514.98 Cng %'Rl"" 1@0 seegraph  PASS
78 30 90 633000 3495.0 CFSS;E’M 1@0  seegraph
78 30 90 633000 3495.0 CFSSQEM 1@0  seegraph  PASS
78 30 90 633000 3495.0 CFSS;E’M 1@0  seegraph  PASS
78 30 90 633000 50 7 %Z?AM 1@0 see graph
78 30 90 633000 3495.0 clpﬁ- %'Rl"" 1@0 seegraph  PASS
78 30 90 633000 aaos0 %’ZRAM 1@0  seegraph  PASS
78 30 90 633334  3500.01 CFSSEEM 1@0 see graph
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78 30 90 633334  3500.01 C'gSgEM 1@0 seegraph  PASS
78 30 90 633334  3500.01 C'BSEEM 1@0 seegraph  PASS
78 30 90 633334 350001 O %’;?WM 1@0  seegraph

78 30 90 633334  3500.01 01'36' %i?wM 1@0 seegraph  PASS
78 30 90 633334 350001 O %’;?WM 1@0  seegraph  PASS
78 30 90 633666  3504.99 C%SEEM 1@0  seegraph

78 30 90 633666  3504.99 CPQ'S;'Z M 1@0  seegraph  PASS
78 30 90 633666  3504.99 CF(SS;? M 1@0  seegraph  PASS
78 30 90 633666 350499 O~ %’Z?AM 1@0  seegraph

78 30 90 633666  3504.99 C1P6— %’Z?MM 1@0 seegraph  PASS
78 30 90 633666  3504.99 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
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